JK-6591C (E3%t/Single Needle)
JK-6592C (¥N%t/Double Needle)

P mf{E iR BB & mESHEl R
Manual book & parts book

T gL FERFRE:

1 BRETFEAEE;

2RI TS, BRAETWIR SRS,

ARG EAREEE.

ATELREEN ST, EHANE. BB, £HR. BER. HRTEMEIERY, RISZEDRITERIR;
5. B FFEYIN B TIEARTEY R IAER TR

6.EAES DA, BESFDARLFELEEHT

7 2R M BB EROTIE, TSR NRISE SRRk RSz ADiE
8 2% | FAF ARSI BFE R B S,

9EXNEEEHE, Bus. TETWINRERE AARRET
10.—RRAVHEERFFREART,

MBS HENEEMEESHEARNSENES T

12 824N\ AR R EHEE A

13 ATERRDIEY, MNis, RRNNERSSS
14 FRRIESLRI S AR,

15. Tl s/ RS SR
IMREER:

1 SRR AN R R R S R SR BRI TS B &,

2 EEFRATERATKRARIR, i EEEREE,

3BTERBBRERBERNETER, BEKFRIERSS, ROBEFINT=E.

AN BRI SIS DS AN 88 R A S B B R MR, BT AIRE R E MR
&S, FHIEEKATEN.

Notes for safe use of industrial sewing machines:

1. Basic measures must be observed.

R SRR AR AR TR,

FRIRLASN S BEERR.

2. Pass the specialized training and master sewing machine equipment performance.

3. All safety devices should be checked before use.

4. When installing needle, and changing needle, presser foot, plate, hook, shuttle or repairing,
the power supply should be turned off immediately.

5. Power should be turned off when leaving the sewing machine or workplace.

6. When using the clutch motor, please wait until the motor stops completely.

7. The machine oil and other liquids used in sewing machines and ancillary devices should be
cleaned immediately when they are put into eyes or touch skin.

8. Do not touch the parts or devices when the machine is powered by hand.

9. The repair, renovation and adjustment of the main mechanisms of the relevant industrial
sewing machines shall be carried out by specialized technicians.

10.General maintenance is carried out by specially-assigned persons.

1. Electrical repairs should be performed under supervision and direction of electrical technician.
12. The machine should be cleaned regularly during operation.

13.In order to operate normally and safely, ground lines should be installed, and they should be
used in an environment free from strong noise sources such ashigh frequency welding machine.
14. Power plug should be installed by specially-assigned person.

15. Industrial Single/Double Needle Post-bed sewing machine can not be used except

the designated use.

Environmental requirements:

1. Please dispose the waste oil and other waste products properly according to local environ-
mental protection requirements.

2. Please turn off the power after use to reduce power consumption.

3. Please use under the voltage and environment required in the manual to extend the service
life of the product and reduce waste generation.

4.Do not treat the machine and its accessories as ordinary household garbage after being
scrapped. Please comply with local laws governing the disposal of the equipmentand its
accessories and support recycling operations.

1 &£ Safety

* MEBRRLZHSET Tl IG5 B8 BB IR FERE R T T IER AR BEERE.

« This machine may only be operated by adequately trained operators and only after having
completely read and understood the Instruction Manual!

- NBTETEREREEE TEE, WRBREXEFNMEREME.

« This machine may only be used for purpose for which it is intended and may not be operated
without its safety devices. All safety regulations relevant to its operation are to be adhered to.
o HHREUVEM (AONVET. B0k, EHRFIRRT) . Tk BIREEARIFEE SRR,
ORISR T R R L

* When exchanging sewing tools (e.g. needle, roller presser, needle plate and bobbin), when
threading the machine, when leaving the machine unattended and during maintenance work,
the machine is to be separated from the power supply by switching off the On/Off switch or by
removing the plug from the mains!

« BE4EHP TER BT IGRARBT.

« Everyday maintenance work is only to be carried out by appropriately trained personnel!

o HHETHSTRAVR TIFRBE RS TRAIIRS ARSI TSI BT,

« Repairs and special maintenance work may only be carried out by qualified service staff or
appropriately trained personnel!

- HERIRERMERERZIEXIGHARIRE.

« Work on electrical equipment may only be carried out by appropriately trained personnel!

o AATFERARENSHRE ETIE.

« Work is not permit ted on parts and equipment which are connected to the power supply.

o WREEESFITEIRXIIR S MENIRTR T 7 REEFIZEE 8.

* Modifications and alterations to the machine may only be carried out under

observance of all the relevant safety regulations!

o EHHETIFPRAITFERRIMNEERNSEY, TEPERELHNR, EARHRIIMENEN
FIRHEERRETAI T, IRBEHIMERER. RN/ ERXER R fe X ERaNR
MHERRERNE, YYETERIFRESHEMAIRE, BIIREEHISRE.

« Only spare parts which have been approved by us are to be used for repairs! We expressly
point out that any replacement parts or accessories which are not supplied by us have not
been tested and approved by us. The installation and/or use of any such products can lead

to negative changes in the structural characteristics of the machine. We are not liable for

any damage which may be caused by non-original parts.

2 5B & Special features and applications

B/NSTEEDRE (Bt BaELE. BaiaER) BTFHEl, SRIERTERSHRE.
8% FE BFEHERMIR.

Single/Double Needle Post-bed Sewing Machine (Thread Trimming, Backstitch Sewing, Presser
Foot) is used for shoe manufacturing, It is especially available for sewing on medium heavy
weight articles with arc-shaped, such as superior leather shoes, hand bags, gloves, caps etc,

it ensures you easy daily maintenance.

2

HIRERFIEFFA R ERREAAEN, SIEEAREBEHIERRZIERAIN
BRHIR, SEMERYEAEETIEHMANTERE, SEE. HrigsrEE,
Any and all uses of this machine which have not been approved of by the manuf-
acturer are considered to be inappropriate! The manufacturer cannot be held
liable for any damage caused by the inappropriate use of the machine! The
appropriate use of the machine includes the observance of all operational,

adjustment, maintenance and repair measures required by the manufacturer!
3 HARSH Specifications
FVETZERY SHLCH Type: soovveeeresssnmnrerertmmiiiiit e DPx5#16 (#11-#21)
6mm/EE4tSingle Needle 4.5mm/ ¥&tDouble Needle
2500r/min/&E%tSingle Needle 2200 r/minX¥4tDouble Needle
83dB (+2dB)

BAEEE Max stitch length «eeeeeeeeeeeeeeeee

#F=R Sewing head dimensions:
S Length
EE8 Width
BSEAMRLALE) Height (above table)
&R Bedplate dimensions
4  §=#I88 Controls

4.01 #=HIFF3£ Controls On/off switch

- B kB R R,

« Through the key 1 to switch on or off the power.

4.02

- MBS TIRRT, HZTRET, HBEE.
 RH2 AT RS

« As long as key 1is pressed during sewing,‘s"the machine

sews in reverse.

« Keys 2 can be used to thread or shut dan.

4.03

O=rhiE)f; (HEEATLE)
+1 =R FEFINRE
0=Neutral position

+1=Sewing /

4.04 FEIEER Lever for lifting roller presser

[—
- BRI oA e .
«The roller presser can be raised by turning lever 1.

1 g

4.05 BEFTHF Knee lever
« REELFTR S MRS s el ac i e B .
« The roller presser can be raised by pressing the knee
lever 1in the direction of the arrow.

— 1

4.06 £1EEiFT#H Key for setting stitch length

ETRAIR, B FRETE R,
« The stitch length is set by pressing key 1and turning
handwheel.

4.07 &25%HEM Swing out roller presser

- LitinieRY, TLUETT, sttt ziet.

« When the roller presser is raised, press down 1and roller

presser 2 can be swung out by pulling it lightly downwards.

5 &% Installation
AT EHESE, SENERRTEEAREEER. AR T REEREE.

The method of packaging used requires that the table top be lowered

i

for transport. The following is a description of how to adjust the height
of the table top.

5.01 ﬁ%ﬁﬁ%é\Adjusting the table-top height

 ATHZET 1 FIRET 2055
- SHEIZET,

- AEREMEIREER LSS TR E,
H ARHIEIRET2,

1 |+ Loosen screws 1and 2 and set the

HELREE.

=

desired table-top height.
T « Tighten screws 1 well.
 Adjust the position of the pedal so that

you can operate it comfortably, and

tighten screws 2.

« WERTRERERESR.

<| * Fit the thread stand as shown.

6 ifi®t Commissioning

KB BHRRTEIE SHIRAILERE. FREIERERA.
All instructions and regulations in this instruction manual must be observed.
Special attention must be paid to all safety regulations!

2 ZilzEde ZNRIA T, LA . B E, B L .
FrERETIERBSZIERE) AR T., TRIXIEX, ERE, sSdkdaniRmeE trEL
2 All setting-up work must only be carried out by personnel with the appropriate training. "\ |
turning off the on/off switch, or removing the plug from the electric power socket.

6.01 ZZ&H5t Inserting the needle

For all setting-up work the machine must be disconnected from its power supply by

Kiztlgs, MRARINSEI
BERXI SRR,

Switch off the machine!

Danger of injury due to uninten-
tional starting of the machine!

« PaIIRET2, BHEHBEARRALL. E;‘@*Eﬂ‘d\\?ﬁﬁﬁ&(%ﬁ)e
- MMSRET2, BHEHRARIRA, E%Jrﬂéltﬁi’\élﬁ@@, BHEHAEEE(RED).

~

~__
~

- BERIBET2, EHIEERERAL ~
™~

« Raise the roller presser 1and swing it out. -

« Loosen screw 2 and insert the needle as far as possible. The long ove must face to the
left (Single needle).

« Loosen screws 2 and insert the needles as far as possible. The long groove of the left needle
is facing right, and that of the right needle is facing left (Double needle).

« Tighten screws 2 and swing roller presser 1 back into position.

6.02 FAZEHMEHEISE Adjusting the needle height

o SEHEAIT EIERAT, SHREISHRIEAVE (B25H24.5/3523.5mm)REERS.

« INTHZET2 BRI, REEMEHE.

« When the needle bar is at top dead centre, there must be a clearance of (Single needle 24.5/
Double needle 23.5 mm) between the needle point and the needle plate.

« Adjust needle bar 1 by screw 2. Without turning it.

6.03 HEtR AL RIFE IR (EaE)

Adjusting the hook line and needle guard(Single needle)

6.02E 6.03[F
24.5/23.5mm

* BEEIREN 0" . HHEETTIERELF24mm,

o STINMBRETT-5, IFRISER L, FHROATEST. $HFLERRIIFHERRT0.8-1.0mmAk,
o BEMBEFESRSE50.05-0.TmmAYEEES, ITEIRET4MN3.

o RIS, TRBET2REIRT LROIRETT,

* FEZETOMEINET R 6 SEFEIRAIERL. TRIBETS,

* DLEEBFRBERE W AR 5.

¢ Set stitch length at "0". Bring needle bar to 2.4mm past bottom dead center.

- Loosen screws 1-5, set hook point at needle center, making sure that the needle is

FTQt deflected by 6. The top of the needle eye must be to below the hook point 0.8-1.0 mm.

. A\d\just hook post, making sure that there is 0.05-0.1mm between hook and needle,

tighten screws 4 and 3.

. Maki?‘rg sure that there is some clearance in the bevel gear, tighten screws 2 and 1.

Adjust screw 9, making sure that the needle guard 6 touch the needle lightly. Tighten screw 5.
e A followi?\g adjustment may only be carried out by expert staff trained for this purpose.

« BEEET FERELEF2.4mm,

« FFHMEET -8 S TEHERR I HES T PO BRI B, FHFLAY B RUTHER IR T750.8-1.0mmék,
- BEEIAEEEIER N S5150.05-0. TmmAYEERS, {FIBET8HN5.,

o EEHHAIOIERS, fTRIRET2/4701/3,

« EEMEST14fEPET R O SEERAIEM.

« L EBERBER T W AR,

« Bring needle bar to 2.4mm past bottom dead center.

» Loosen screws 1-8, set two hook points at needle center, making sure that the needle is not
deflected by 9. The top of the needle eye must be to below the hook point 0.8-1.0mm.

» Adjust the hook post, making sure that there is 0.05-01mm between the hook and needle,
tighten screws 8 and 5.

« Making sure that there is some clearance in the bevel gear, tighten screws 2/4 and 1/3.

» Adjust screw 14, making sure that the needle guard 9 touch the needle lightly.

« All following adjustment may only be carried out by expert staff trained for this purpose.
6.05 FAEE LIS E (B251) Adjusting the height of the feed wheel(Single needle)

MBI EAM. IFIRER, FTIMEETT-3,
TEERROES, HESRBHERAT.0mm, FFREET3-1,
*Swing out the roller presser. Remove cover plate,
loosen screws 1-3.

*Adjust eccentric 4, making sure that the feed wheel
should protrude from the needle plate by 1.0mm.
Tighten screws 3-1.

MR AN, ITIMEETT,

AR PR3, S RHA 04 EREINES
Bt EEtEiRZI1.0mm, FRERFELS3
ERR AR AR B IR S .

STRIBET,

HiRBAEERERA EEINEDN, HEEESR
RB0.3mmiafs, MRIRE, WANFHIRET2, R
EERS, TRIEET2,

LA HREREER T A RS

» Swing out the roller presser. Loosen screws 1.

« Adjust the feeding plane wheel 3. When pressure is applied to the gear 4, it should protrude
from the needle plate by 1.0mm. Take care to see that the teeth of the feeding plane wheel 3
and gear 4 lock into each other properly.

« Tighten screws 1.

» When no pressure is applied to the gear 4, it should have a vertical clearance of approx.
0.3mm. If not, loosen screws 2 and adjust fixing plate 5. Finally, tighten screws 2.

« All following adjustment may only be carried out by expert staff trained for this purpose.
6.07 £3ke%, A4 Winding the bobbin thread, adjusting the thread tension
RERTHRFIER T2 L. REFLETRHHEER LB,

SR TR F 2T 3B TERR.

*Place an empty bobbin 1 onto bobbin shaft 2. Thread the bobbin in accordance with the pictures

and/)(//vind it anti-clockwise around bobbin 1
a fe/ﬁ/v times.

/
-SWitch on the bobbin winder while at the
s#me time pressing bobbin winder
inndle 2 and lever 3.

[©)

| |

HSEEAR F 2B EI5H,
The bobbin fills up during sewing.

« BF 1 EEASK DT LB RTCIRL 41875,

 RF LGSR S BHE LS.,

« ETRREIIS T BT 7]5804%.

* The tension of the thread on bobbin 1 can be adjusted with knurled screw 4.
* The bobbin winder stops automatically when bobbin Tis full.

» Remove the filled bobbin 1and cut the thread on knife 5.

o | MRGLAITS, WMRIRLL6IRYE
If the thread is wound unevenl

6.12E]
(Double needle)

f KiatlBREAR "STOP” 22, WRRAVEINSaI AT REX I BIERINE.
Switch the machine off or press the key “STOP” 2.
Danger of injury if the machine is started accidentally!
 WEFTREL FEARANEEIG. BERIRL 1T LURT &RK ],

» Thread the needle thread as shown, the needle is threaded from the left to the right.

» Adjust the/needle thread tension by turning milled screw 1.

6.09 W& RiATA Threading the needle thread and requlating its tension

o SETSRETTENERR S FEARANGEE, AEISREARANEEIA.

o BEREIRL AT LUET K.

» Thread both needle threads as shown, the left needle is threaded from the right to the left,
and the right needle from the left to the right.

» Adjust the needle thread tensions by turning milled screws 1.

7 #IPFNIRFF Care and maintenance

7.01 $3PFN4EPAER Servicing and maintenance intervals

A . BXR, EOURMFRERE
B (EZEB/ARITR) oo

BXERZA
MBI . et . ERERZH
ST BT -+ eveevererseerseenie ettt —F—R
ClEBM ettt daily, more frequently if in continuous operation

Qil level (thread lubrication/hook lUBrication)......cceceeeveiieriecieiieceeeeeeeiene
Ol thE NOOK- ..ttt
Lubricate the bevel gears.................

daily, before use
daily, before use
. once a year

7.02 {512 Cleaning
FENBSESERR, BREMENNEL. N2, FEEHAREEIUR,

Clean the hook, hook compartment and toothed wheel daily, several times if in continuous use.

KizHgs, MBS TR EERN G E
Switch the machine off! Danger of injury if machine
is started accidentally!
JHHEBERRR. FHAES, WMEREIRT.
JSEAENRT. FERFRERMRRAHNEMERNLZI5Smm,
ENTETR2, FAIEEE. MANSTIEREFRTREITFIZEN,
RREREARIER. BEERT. XEXEE.

*Bring the needle bar to its highest position. Open the post cap and remove the bobbin

case cap and the bobbin.

eUnscrew hook gib 1. Turn the handwheel until the point of bobbin case 2 penetrates into

the groove of the hook race approx. 5 mm.

*Remove bobbin case 2. Clean the hook race with paraffin. When inserting the bobbin case 2,
ensure that the horn of the bobbin.

«Case 2 engages in the groove of needle plate. Screw hook gib 1 back on and close the post cap.

5 6 7 / 8 9
// /
7.03 #3LBAYIGA Oiling the hook BETIE 2 s 2 s
Arm bed and it's accessories Presser foot bar mechanism Presser foot bar mechanism
=l = b / = = =
e S AT PartName SR Description. [ AR ATL | 5 Foll A SHHESTR PartName ThHk Description. | IR ATL | 5
101 |S05956 W7 AEESLIRETMS5 <25 Screw pan M5x25 1 1 2017 | 1550NS11002 | —=FL18%5T Screw 1 1
Kigt=8, VBENEINEIT RS WRERGE 102 |505958 A EAELIB5TM5 < 65 Screw pan M5x65 1 1 202 [155211005 | —=FLAmEEET Screw 1 1
Switch the machine off! Danger of injury if the machine 103 |155211001 R Face palte 1 1 203 |155212009 | 3 AEMR Shrapnel plate 1 1
. . 104 |S17883 R AFEELIZETMA %8 (4E58) | Screw pan M4 x8(Nickelpated) 8 8 204 1155003001 EELFES Upper casing of pressure bar 1 1
is started accidentally! (110, DUBfH2F) 105 1930000151 | FAZEBHIIR Cover 1 1 [ mx 205 |S10080 W7 A MR REEETMS <6 Screw pan M5x6 1 1
HEBREIRRIEIKHEIRIZ(FRY, A% (NEL)R/UEER. 106 |930000549 | AEHFBLEERZ) (155) Machine shell components 11 [ ms 205-1 | 510079 PO S EIRETMS x 5 Screw pan M5x5 T
i . - 114B-1 107A 930000055 | ABHHR Cover 1 1| BEE 206 | 155001001 [FEEIERE Setting seat of pressure bar 1 1
*Before commissioning the machine or after long periods out of ‘ 1081 <7884 R TRSLIZETVG ~10(5858) | Screw pan MSxI0(Nickelpated) 5 > 507 | T550NSTA007 | Py foMIis EHBET VG 0 756 | Screw pan MEx075 6 5 5
operation, pour a few drops of oil into the hook race (see arrow). L 1148 [15503000300 | EIRESEE Controller assembly 1 1 208 |155003002 | FETEE RUNNINg casing of pressure bar 1 1
- s . — . 114B-1 | S05956 W7 ABEFSLIZETMS5 x 25 Screw pan M5x25 5 5 210 1155009001 NS Guide rods 1 1
7.04 (EENSEE R HMRRLAYEE Lubricating the bevel gears and oil wools 14B 7o 155211005 | Rubber plug 1 1 210-1 | 510081 A Mk EEIRETMS * 8 Screw pan M5x8 1 1
Z 120 | 155211004 JEEE Rubber plug 1 1 211 1155201004 I ANES Front seat 1 0
g [~27C | 155201044 EEFE Setting seat 1 1 212 1155201005 ORI R Connecting seat 1 1
g . . s % o 128 05962 AANBEASLIZETME X 12 Screw pan M6x12 2 2 213 | 1550NS11012 | —= k18T Screw 1 1
KiiNeg, NREREINEEIETRES JHERHHE by 130 ?5\5@[\1511001 —=EFELIZETM5 <10 Screw pan M5x10 41 4 214 1155027001 | sz Spring 1 1
Switch the machine off! Danger of injury if the machine 131A 155212042~ | A2 e Bottom cover 1 1 215 1155009002 TREHEE Thimble seat 0 1
is started accidentally! 3 151 15503000400 | HhsLATLR4E Light switch assembly 1 1 216 |155228010 | @ Flat washer 1 0
151-1 |S05941 PR EHESLIZET M3 %6 Screw pan M3x6 2 2 217 | 1552NS12002 | 4h/Nfri@se Bolt 1 1
B eI B R —IRITHIE. MRS R, 151-3 | WOT144 FHEM3 Flat washer M3 2 | 2 218 155202001 | &k Pressure bar 1 0
«All bevel gears must be supplied with new grease once 152 1155231019 [EEa e Trade mar; : 1 1 218-1 | 1550NST15001 | 4257 Screw 1 0
. . 153 1155237001 SRESHE Type number plate 1 1 219 | 1550NS11003 | —=&HFLu85T Screw 1 1
a year. Tilt the sewing head back onto the support. 537 [R03008 BT 575 Rivet25%5 > 5 920 1155027002 e Spring i .
221 155004001 ORI EELR Bobbin thread tension asm 1 1
S~ 222 1510080 A7 A MimEEIZETM5 %6 Screw pan M5x6 3 3
\\\\ 223 1930000148 JEEERAT Lifting rod of pressure bar 1 1 e
T~ 224 1155703013 EEETES Lifting sleeve of pressure bar 1 1
SR DAIE R EHEGRR, BRA—XIEE. T~ 226 |155201006 | [Ei=iEFIse Lifter of pressure bar 1 1
eIt is suggested that the oil wools at universal connecting rods \\\\‘i gsgﬁ L505300056001 g%ﬁing E;i;;irf;(iithffzazax‘s 1 1
and the needle bar should be lubricated once a week. | T . 229 1155028001 IR A Washer 1 1
™~ 231 1155012001 SMEFTEIR Spring fixing plate 1 1
232 155227003 | BaRE Clutch spring 1 1
233 1155012002 o ES [ETER Spring fixing plate 1 1
234 1155227001 BISIEEATAT Arch connecting lever 1 1
235 |S05952 A7 ABEESIRETMS x 12 Screw pan M5x12 ) P}
236 | 512031 HABERIREEEEIM6%30 | Screw pan M6x30 1 1
\ 236-1 | 509157 Pl E IR TM6x35 | Screw pan M6x35 1] 1
\ 237 |N01I04 F<FBIEEMG NUL M6 R
\ 238 |H05026 FOE4 € rings 4 1 1
\\ 239 |S05967 7 EBEESLIRETME %8 Screw pan M6x8 1 1
\ 240 155004003 | FTR#gmixes Upper and lower conveying arm 1 1
\\ 241 1155202002 JEEEIEATS Pressure rod lifting shaft 1 1
242 155208001 | 4 Lock ring T
(0B — 243 510074 W7 B Min EERETMAx 4 Screw pan M4 x4 1 1
251 ) 247 | W01145 SFHEM4 Flat washer M4 2 2
248 |505949 R ERELIZE] MAx8 Screw pan M4x8 2 2
249 1155211010 SHERL Tubing guard 2 2
228 §§§ \Ea 250 1155202020 EERET) Pressure bar(Double needle) 0 1
e &O—228-1 — @ occ | || oe1 |4ccanannt | s . Front upper seat of feeding
227 21,‘,1,' 895 251 |155303001 JERE T LEENED) wheel(Double needle) 0 !
- : 252 1 7% IR E x Screw pan M5x6
y 518,1 @ 553 185222?003 W,\/\;% iiﬁ%E?ﬂ?ﬁM5 ° Below Zeat of wheel ° 1
%215 S 08k FEE(WET) (Double needle) 0 1
17 254 {155301005 Wt EE Pull aside with hand guard 0 ]
16T (Double needle)
s Wt 255 | 1550NSNM013 | —=2EIELIZET (&) Screw 0 1
SINGLE NEEDLE | DOUBLE NEEDLE
10 11 12 13 14
3 RERSHEENSTIG 3 R REHEENEIE 4 BELE ARG 5 FHEEhiIE (&) 4 B R TIREENAG
Take-up lever & needle bar rocking mechanism Take-up lever & needle bar rocking mechanism Upper thread tension regulation mechanism Upper & main shaft transmission mechanism Upper thread tension regulation mechanism
= = = = = *H=
BS) MS 1 s partname B Description | LR o | rahs RS PartName SHHH#A Description e B
305 303$ 3088 303 | 510081 A BITREEEE M5 =8 |Screw pan M5x8 2 | 2 M6 155212015 | TALiREE Solenoid valve fixing plate 111
| - Thread take-up asm 416-1 {S05940 W7 AERESLIZETM3 x5 Screw pan M3x5 2
- Q L~ e 305 | 15523800200| FFFLRAE (E5H) (Tsr:n gled :eke dle) 1 0 o0 T e e b NG 1
B NEEDLE - . read take-up asm 418A 15523001800 | EBREERZE(H (Fatk) Solenoid valve (loose thread) 1 1
305’230‘5 3 S@530575 337 |*#t 305 | 15523800100 | RAFLEHRED (Double needle) 0 1 419 15521300300 | Swstbdusa it Double needle Thread tensionasm | 0 | 1
305-1 [ 306 | 155009003 |§tiEiEsligih Needle bar guide slider 1 1 R _ .
‘ ,g@Q ) 308A 15512400100 |t EELEH(223) Casing of bearing(a23) 1 0 5 EEEM%EBH—M@(%"“) o )
305,7’ L ) : , 3088 [ 15512400200 |[SME SR (224) Casing of bearing(¢24) 1] o rUDDer &#malﬂ shaft transmission mechanism —
S Q) . Ay - 310 [155012008 |24 Washer 0] 2 = =) e e o BEAML] ..
3056 & @ o] st 333 T 3111505952 |RaAREAESREIMS x 12 Screw pan M5x12 2] o No. | PartNo. BEBHHEH: PartName SR Description 6501]6592] BE
[ 30515 < 11| DOUBLE . 310 b3 T 31A 505954 |PasfaEliEsLaBsTMS 16 Screw pan M5x16 1] 0 501 |1550NSTI00T | —=EHELIBETMS <10 Screw pan M5x10 212
@' 305-9 ..-"305-14 | | |NEEDLE 360 @Q : 311B | 505964 M BB LIZETM6 < 16 Screw pan M6x16 0 1 502 |1550NS14001 | A7 A MimEEIZETMOx0.75x6| Screw pan M6x0.75 6 212
@ 3058 .- é 11358 9 P 312 |155201007  |§titsrss Needle delivery arm T [0 503 [B02018 SEBERHR(60/22ZZNR) Ball bearing(60/22ZZNR) 1]
305-14 ,"’30543 kR b 313 505953 PO EIE LIRS TMS < 14 Screw pan M5x14 71 o . 504 |B04021 SFIERI(60/2222) Ball bearing(60/2272) T
e : o X 314 |H03070 ShARSR TS24 Circlips for shaft 24 1 0 o 505 |H03035 IR E22 Circlips for shaft 22 1 1
o , ~ 315 155005001 |(4eiErt Cam connecting rod 1 0 5 566 507 155024004 | iRiGEKHH#(BB6204ZZNR) Ball bearing(BB6204ZZNR) 1]
| soe Il §)—306 321 [ 155024001 |s@EHtEsk Needle bearing 110 4 DT 508 |155003006 | shigEs AXis sleeve I
- 305-10 ; 324 155010001  |/\fhée Cam 1 0 P , 508 567 510 ]155235019 | ERAEEEH Synchronous belt 1 0
’ : 1335A— 324B | 155201010  [iB3RMCIEEMT Swinging rod of slider cam 0 1 404-14 §F—404-18 510 |155735005 | ESEs(h0Es) Synchronous belt (widen) 01 1
- 30512 1 324-1 | 510080 PABMIBEEBEIMEx6  [Screw pan M5x6 01 4041500 % 507 =5 512 [703552 EL) Motor T
30517 1&305-16 : 328 | 155026001 | () Pin (short) 1 [ o %\402‘%’” . - 512-1_|13811060 EIE e Motor insulation dust cover 1]
: e 329 |155024002 |i&EtHiEM Needle bearing 1 0 512-2 155003016 | EBABHAE Motor dust cover 1 1
: N 331 155008001 |EIEIR Retaining ring 1 2 512-3 [510081 A7 MimEEIRETM5 %8 Screw pan M5x8 2|2
336 332 | 1550NS14001 |9/ fe Mlim e BETM6 0 75 6| Screw pan M6x0.75 76 e 517 |1550NS14001 | A EEHRETMO X 0.75x 6 Screw pan M6x0.75 6 4] 4
335A  [15520101100 |$HEEmERH Needle bar support frame 1 1 o ~ 412-17 519A [15501000400 | ruagsaft Cam assembly 1 1
336 | 155023001 |ats Oil cotton I e Oy @ 521 [155011002 | 4gdpee Protection cap K
337 155009004 |$tisiEiEessiE Needle bar connecting link guide 1 1 a2, o 525 |155235014 | tAFZH%E(E) Upper timing wheel 110
338 | 1550NS11013 | —=rElESi24T G&) Screw 2 | 2 41-0 \ , A1 5. | 412 gt 525 |15573500300 | AL (DNEE)AEHE Upper timing wheel (widen) 01
339 155023002 |;mt8 Qil cotton 1 1 412_34 412-15 SINGLE NEEDLE 501 528 [155011003 EEIETRT Scale ring : 1 0
340 155012017  |;BH8ER Pressboard of oil cotton 3 3 7 e - 12-07 112-14 528 |155311001 2 BIETRIR Double needle scale ring 0 1
341 | 1550NST1013 | = EHEKIZET (F) Screw 1 1 41206 529 |155211009 | F#p Handwheel 11
341-1 | 1550NS11019 | —FEHESZET(5) Screw 1 1 41205 410704 \\ 412-02 529-1 155203004 | Fhoitisss Handwheel connection plate 1 1
342 [155002002 |esttstis Needle bar T 1o 0N @ 33 529-2 |S10086 7S AL EEIRETMO %8 Screw pan M6x8 2 [ 2
343 |155703014  |$HEEIR(INTIO) Ring clamp 1 0 G 412-01 529-3 [S17884 A7 A FEELZETMS < 104848 | Screw pan M5x10(Nickelpated) 313
344 | 1557NS11003 | HIEHZET(HO) Screw of needle (Imported) 1 0 539 529-4 |S17903 YaviEa Screw pan M6x10 1]
346 155217001 HEH(INDP x 5#16) Needle INDPx5#16 1 2 — 529-5 |WO01146 SEEEIMS Flat washer M5 3 3
DOUBLE g 350 155002003  |XR5tstiE Needle bar(Double needle) 0 1 Lt 533 155202018 B () Universal connecting shaft 1 1
NEEDLE ; < O 351 505949 M7 FEESLZETMA <8 Screw pan M4x8 0 1 419-3062) 2193 (@ 5507 534 |1550NS14001 @ﬁ% Vi ZEi85TM6x0.75%6 | Screw pan M6x0.75>6 212
= : I z 352 |155008002 |$HEER Needle bar clamp ring 0 1 o 119-27 ) 419-3 /@ 535 15520101400 s:jé%%éﬁ{ﬁk Clutch assembly 1 1
2 J +§ 353 | 15531700300 | £HEBLEMA(2.4404K) Pin chuck 2.4 0 1 o 192 ( 419-22 /a 536 |155024002 | kM Needle bearing 11
o Iz 356 | 1550NS11007 |~ 2L B#M5 =8 Screw M5x8 0 [ 1 L 419*21 537 [155026002 | BEIZE(26) Dowel pin (26) 1
=z B 5 356-1 | WOT146 SEEEMS Flat washer M5 0 1 [ R - /419 : 419-2 o2 @ Wo)_419-20 539 155235016 W (T) Lower toothed pulley 1 0
ot 342 357 |155012005 |$tEEEEEIER Guide plate 0 1 8 419-31.+ - B { R Lower toothed pulley (widen)
& o 350 344 358 155303002 |2ttimEes Left casing 0 ] 419-29(x2) ; ‘ é{ﬂgéi 419-34 / ~ 539 |15573500400 | FEgfss4e (NEE) A 1E ass?mbly - 0] 1
=8 : 350 [S10089 [P ABMIBEREIBEIMEx12_|Screw pan M6x12 0 | 1 419-26—) &, g S @mw 540 [155003007 | MAEEA) Casing of bearing(right) T
e 360 [155003005 |iZHHHEES Right casing 0 1 =30 J LT %4 > i 541 [155024006 ,ﬁgigg (BB6203ZZNR) Ball bearing (BB6203ZZNR) iEE
Pt \244 3E s A ~ o ) Souo’g 542 15500100300 | (h4¢4H Cam asm 1 1
e 4 é)ééf,}fjjlﬂ%ﬁlﬁ@ ) ) 419 Wt ‘ . I ,0'9\ 49 (©)9A 7 L 49’ g .. 542-9 |S10086 AABMiREEIRETM6x8 Screw pan M6x8 2| 2
%/ T o U:DDEF threjd tension regulation mechanism _ DOUBLE NEEDLE .-~ \ ,é ‘@/%?Bjéqo 542—11/'2l N\ 543 155024014 TRERIEM (690677) Ball bearing (690672) 1 1
- SR FS s EEMMFZFR PartName FHEIR Description HEAML £F T P )4 542-1 5 2710’ X 544 155005002 | iEFF Connectnjg rod 1 1
353 I NO._ | PartNo . _ , 6591 6592 45— 25 - . > @ ‘ 7 545 155024013 | ;R¥KIEHk (BB6202ZZNR) Ball bearing (BB62022ZNR) T
208A 28451 ;?83333600100 iiggféﬂﬁ{; R Eobbm W|n'(\j/|e6r Usmt 12 12 , . %@*544 L o cdo 546 |155003017 | SREE (%) Bearing sleeve(left) T
A Mg EEIR x crew pan Mex - - o Feedin Ustmen n
SHSINGLENEEDLE 406 |155208003 |#ifpfemnte Conical drive wheel 11 M e 559A 15521200700 | ikHERERiRLA aifsmglj dustment butto 11
407 | 1552NS17002| FHETKIRET ((E5S) Screw(Nickelpated) 1 1 560 |S05943 A ERLIZETMAX 10 Screw pan M4x10 T 1
409 | S17884 A7 FESIZETMS < 10(E58) [Screw pan M5x10(Nickelpated) 1 1 565 |15523500100 | &B#CiET R Pulley regulate assembly IR
410 155026008  |fAZRiH Tension releasing pin 1 1 566 1505952 AN BERELIEETMS < 12 Screw pan M5x12 1 1 £
411 |S10081 A7 MR EEIRETM5 <8 Screw pan M5x8 1 1 566-1 | W02001 SEEEFEIMS Spring washer M5 1 1 =
412 | 15521300200 | gty bRr£BiE Single needle Thread tension asm 1 0 567 |WO1146 SEREMS Flat washer M5 1 ]
413B 155213003 i34tk Thread tension guide plate 1 1
415 |S17883 NEFELIZETMAx8(#HE5E)  |Screw pan M4 x8(Nickelpated) 1 1

15

16

17

18

19




6 Tkl 6 TR 7R, B0 7%, B0 8 TBEEN
Lower feed mechanism Lower feed priechanism Roller presser foot & upper side shaft mechanism Roller presser foot & upper side shaft mechanism Right side bracket mechanism
R TEVHETR PartName BeHEA Description (B AT g o FEHEHR PartName B Desciption [ M| g
308A J15512400100 | EMEELR A (223) Casing of bearing(e23) 11 308A [15512400100 | EEthERE4RH(223) Casing of bearing(23) 1 1
Smeatie loosseer LD e ey e[
= S8 (2 —FRIELIZET (K crew
601 |H03067 ShFESRERSRE15 Circlips for shaft 15 1 1 717 _|1550NS11012 | —=[E4ESLi25T Slotted head screw 1 1
602 155012008 BE Washer 1 1 718 |15522500300 | #5%eRE Roller press asm 1 1
603 1155202006 | Tixttid Feed rocker shaft 1 1 722A 155002010 | B3 kEsked Unidirectional pellinx 1 1 D
604-1 1155004006 | oL Crank 11 724 [H05913 FO5ES E-type buckle 8 4 4
606 |S05952 7B EIRESLIRETMS x 12 Screw pan M5x12 11 725 (155012011 |i@aes e Adjusting washer 4 4
607 |155004007 | FanEiEke Clamp 1 1 726 |155024009 | Ep[a)EAREE One-way bearing holder 2 )
607-1 /505943 P FERESLZETMA X 10 Screw pan M4x10 1] 727 1155024010 | @tk Needle bearing 2 2
608 |1550NS11016 | —FEHESIZET (1K) Screw 2 | 1 730 [155024011 | stk Universal bearing 1 1
610 1155026002 | EEH(26) Dowel pin (26) 1 1 731 |155012013 CEAMER C-shaped buckle 2 2
611 155024002 | EEHEM Needle bearing 2 2 732 1155023003 | i@ 0il cotton pad 4 4
612 |155005003 JEFF Connecting rod 1 = J 733 155005005 B ENERF Universal connecting rod 0 1
613A |155204001 Eiﬁr‘-@]i@ﬁj‘z% Left one-way delivery arm 11 o——731 733-1 1155205002 | BEREFA Universal connecting rod A 1 1
614 | 1550NS14001 | R75mMinEEi25TM6x0.75%6 | Screw pan M6x0.75 X6 - - 3 3 733-2 |155205003 | BELEFFB Universal connecting rod B 1 0
615 |155008004 | Bk Retaining ring T 1 © 730 734 505943 PO B SRS TM4 10 Screw pan Max10 T 2
617 1505954 A7 AEFSHIZETMSE < 16 Screw pan-M5x16 41 4 o—— 731 735 1155004005 | FanEszsk Crank _ T 1
640 [155226014 | EER (22) Dowel pin(22) 1] 1 736 _[505952 R FBEIHEESLIRETMS x 12 Screw pan M5xt2 1 1
641 |155204004 | HERE@mIEST B —|Right one-way delivery arm 11 &= 1oy 737 |155012008  |#4 | Washer 1 1 :
648 [510078 7B EERETME < 4 Screw pan M5x4 1] 738 [155004007 | Fraiteism—— Clamp 1 1 ;
- 725 740 [155002007 | Einihd Top spindle ] 1 |
o T~ 741 ]155008001 | Bl Retaining ring 1 1 1
T T ‘ 742 _|1550NS14001 | A Mim R EIRETMO % 0.75x6 | SCrew pan M6x0.75x6 1 1 |
i : 746A 155003013 Btk EE Universal bearing holder 1 1 :
; 746-1 [S05954 FSFEIRESRETMS x 16 Screw pan M5x16 1 1 :
e % ‘ VavzIRE SRS x 2 ;
P ' 7260 T22A ; 818
SINGLE NEEDLE i
GG | o .
@ e9—D 02 |
738—(g5" | |
 fe i 879 9 }
1734 i ;
‘ 880y j
: 880—.@
| — @
| 871
Y
=) 856A Bt
s g SINGLE NEEDLE
Y 8568 Tt
@ DOUBLE NEEDLE
8
~_
\\ \ &z 21 22 23 24
[ —
8 FIRAENIG SteREEN i ~ T 9 LR EEN 10 WEHEIDEER, NG 10 SREHEDRE TR SRS
Right side bracket mechanism Single needle central bracket mechanism T~ Single needle-central bracket mechanism Double needle left side bracket & central bracket mechanism Double needle left side bracket & central bracket mechanism
rﬁ? Paﬁio TERHZFR PartName 2&&5& Description 539% ng &x ﬁ? Pa{i’zo TEBHZFR PartName TR Description fgf AGr;wgtz & }?05 Pa{ﬁio TERHZFR PartName TR Description S%;E Q;;; &t
801 | 1550NST1014 | AieskizeT Screw pan T 727 |155724002 | sRETEEAR 01 Needle bearing 2 1 0 727 |155724002 | @kttt d0] Needle bearing 02
802D [ 15501800100 | ItshEtasaft Big hook asselnbly T L 732 [155023003 | Mgt Oil cotton pad 41 0 FO06 . 8431 732 [155023003 | gt Oil cotton pad 02
817 | HOTI07 FLARSRE R 28 irclips fo hole ©8 1] 17| HOT107 FLRR SRS Circlips for hole 28 110 801 | 1550NSTI014 | —==iskige] Screw pan 0] 1
818 | 930000552 | Athegeings Big hook single ngedle side seat 1 1 mx 870 [B01046 TRERESAR(6001-2RZ/Z2) Ball bearing(6001-2RZ/Z2) 1 0 843-3 9215-2A//NLSMALL 802D | 15501800100 | Aiaketatait Big hook assembly 0| 1
819 [S17883 wﬁmﬁ%m&%mww&% Schew pan Mdx8(Nickelpated) 0l 0] 855 1155208005 | B3R Stationary ring 110 Ry 9215—19215-28/AFLL ARGE 8055 |15530200100 | Mt EMESA(F Hook driver(Double needie) 0] 1
820 |930000690 | ihzsimiiern Fron{ side cover (sphay paint) 1] 0 | mz 854 |1550NS14001 | I AMinE PARETMG x0.75x 6 Screw pan M6x0.75x6 2 | o ) 9215-1 817 _|[HO107 FLRRIERE 28 Circlips for hole 28 0]
821 155026003 | yHEEsy \l‘ Adjustig pin 1 1 903 |S05952 mzﬂl EESLRETMO 12 Screw pan M5x12 2 0 g 437\; 843-5 821 155026003 | iEEEs Adjustig pin 0] 1
822 |510076 A7 2 EIEETMA X 6 Screw Ran Max6 T 904 |1550NSTIOT5 | —=PIRAESCARET __|saew _ 110 N 822 | 510076 R F i EEIRETMAx6 Screw pan M4x6 0| 1
823 [ 1552NS11001 | FRAEEHAIRET Screw 1 1 382 ?555326;002 ggﬁaﬁ%ﬁﬂ%xzo(a%i) i;;es\r/]vefaﬂ M6x20(Nickelpated) i 8 - 843 823 824 823 | 1552NS11001 | FHssEAE k25T Screw 0| 1
824 155212028 | 3%} Spring plate 1 1 = - R i 824 155212028 i Spring plate 0 1
5&5 i pring piag 907 155026005 | i@EEs Adjustig pin 1 0 ; i, gﬁ':i’i prap
843 | 15521203100 | k=AM Post cap 1 1 908 | 1557NS17001 | $HHRERSZET (3 S Imported 2 0 '9045@ % 843 115521203100 | Attt el 0 !
843-1[517883 | P <Ay PEISIETMAB(ESR) | Screw pan MxB(Nickelpated) 22 R o e R E Tyt -3 ; = | ala 8431 | 517883 RARBFEBEIMAxB(£HE) | Screw pan M4xB(Nickelpated) 0|2
849 [155025003 | Aek#e | |\ Bevel gear(lare) R 310 155011008 | e MBS Rubber plug o L 90554 ¢ 851 | 155025004 | /neage Bevel gear(small) 01
851 [155025004 | /)i V1 Bevel gear(smal ' T \ o1 152025007 | e vER Bevel gear R : ‘ 870 |BO1046 SAVREEHR(6001-2RZ/Z2) Bal bearing(6001-2R2/Z2) 0
852 | 930000050 | fEinzEiR| | | Back side cover (Spray paint) T o0 | mE 51 152005006 | R AEES Bevel goar o 870-1 | 155208007 | m3k Stationary ring 0] 1
854 | 1550NS14001 | PI7< B M AEERETM6 % 0.75 <6 | Screw pan M6x0.75>6 2| 2 9135 155012014 | CEliin Cshaped buckle > T 0 e 870-2 [S10075 P ALLHE IR TMA X 5 Screw pan M4x5 0l 2
854-1 | 1550NS14001 | 7B MiE t8ETM6 % 0.75%6 | Screw pan M6x0.75%6 2 4 914S 155228006 i@j}%%@)# Adjusting washer 1 0 & @, 879 155003011 ZHTEE Low shaft sleeve 0 1
855 | 155208005 EWR F?xed r?mg ( 1 915 1510075 A EEiRETMA x5 Screw pan Max5 > 0 879-1 155029001 CEUOIR C-shaped buckle 0 1
855-1] 155008006 | 8k | Fixed ring _ NIRE 9155 155024012 | 460822 Bearing 60872 2o 880 | 155003012 | £MSEE shaft sleeve 0| 1
856A | 155202016 Er&]ﬁ}%m\\ \ Un!versal connecting shaft A\ 0 916 |155203010 | &% Casing 1 0 : 880-1 | 1550NS14001 | g7 Mk EEIBETM6x0.75x6 | Screw pan M6x0.75 x6 0 2
856B [ 155202017 | Hilieizhh| | Universal connecting shaft, 0O\ 1 916A | 155003009 | FEE RuNNing casing 110 805 L9075 880-2 | 1550NS20003 | —=FsLi4T Screw 0] 1
870 | B01046 SEERIEAR(60D1-2RZ/22) Ball bearing(6001-2RZ/Z2) 1 1 916C 155224015 | stz Needle bearing 1 0 882 155003014 | £k rEE Upper shaft sleeve 0] 1
871\ | 155208006 | 3R \ Stationary ring RN 155002006 | % Silvicultural axis T 0 887 155001004 | AtetEfprE Big bobbin seat 0] 1
872 \| 509174 A7 M EIRATM6 < 0.75 x4 | Screw pan M6x0.75x4 2 2 917 155002005 | Fhpzzh Shaft 1 0 887-1 | 505943 WA ERSLRETMAx 10 Screw pan M4x10 0] 2
873 1930000060 | WshnEir || Side cover (Double needle) 0| 2\ mz 918 |S10078 7B M EEIRETM5 x4 Screw pan M5x4 2| o 8881 888 |155013001 | Ate4Efm Big bobbin 0| 1
879 [155003011 |z TeEe ||\ Low shaft sleeve TN 919 [ 155009009 | spiEszse Shaft connector 1] o0 p v 888-1 | 1553NSTI002 | — [k SLBETMAx3 Screw Max8 0 1
879-1 13;029001 CEMNER \ \\ \\ (-shaped buckle 1 1 %;QSA 15500900900 | SEhXSEAMH(EihEREES) Single needle feeding component | 1 0 L g70 : L @ - 19405 88/-1 9025 | 155125003 | AtEiEkl FE e Big hook feeding plane wheel 0 1
880 | 155003012 | £imSEE Shaft sleeve 1 1 1__ 1155011005 wEsk Plastic connector 1 0 '870-1 ; ; 9025-1 [ 509174 7B Min S EIBETM6 X 0.75x4 | Screw pan M6x0.75 x4 0] 2
880-1 | 1550NS14001 | A7~ Mis Eiea8ETM6x0.75x6 | Screw pan M6x0.75 6 \2 2 925DG> 1;2505002 BF\:]\J::EHA Universal connecting rod A 1 0 : ; Q 8794—@ 905 |S05963 A7 ERESLIZETM6 x 20(4848) | Screw pan M6x20(Nickelpated) 0 2
880-2 | 1550NS20003| —=42 Screw 1 925DG-2 155205003 | HEHEFB Universal connecting rod B 1 0 a5 : , 906 | 155028002 # Washer 0 2
881Z 1553&200100 xijgwcp\ \\ \\ Big hook shaft s| bl . 9285 | 155224016 | e EgHiREE NA/SK One-way bearing holder NA/SK 2 | o o0° Y s @) o i Screwll g
S g hook shaft sleeve assembly 1 1 y )i 879 ' 908 | 1557NS17001 | $HRE=ZETGHO) crew(Imported) 0] 2
882 | 155008014 | ZmtrEE | |\ Upper shaft sleeve NE 9305 [1557NSTI0Q] | —EIFELEBET (). Screw pan 21 o0 s0s—L} P e 8/02 909SD | 155225010 | kAt Big gear 0] 1
887 155001004 | AtgdfmmE | | \ Big bobbin seat 1 1 947 1930000368 “NepgfepEE S'\'ngle needle central bracket 1 0 ERE | ' 880-1—@ @ 910 155211003 = Rubber plug 0 1
887-1 505943 ; mﬁﬁaﬁ%ﬁ%fﬂwxw\ Screw pan M4x10 2 948D | 15501500100 | AResststig BSE] ;ZO:;QQ?:; plate 1o @ 880 ; 910S | 155128001 | # A (&) Washer 02
888 | 15501300 PN ] Big bobbin opener 1 1 — H 910S-1 | 155228008 BE(E) Washer 0 2
888-1 | 1553NS11002 | —EHELIBEIMAS | Screw M4x8 1 1 913S |155012014 | CEYOIR C-shaped buckle 0] 2
905 | S05963 A REHESLZETME X 20(4858) | Screw pan M6x20(Nickelpated) 2 2 914S |155228006 | BEEmE Adjusting washer 0] 2
906 [155028002 \ | #5 [ \ Washer 2| 2 915S 155024012 | #h/&608ZZ Bearing 60872 0] 2
FOO6 | 155031014 \| AteteF [ \ Big bobbin 1 1 916S 155002006 | #higidh Silvicultural axis 0| 1
9185 [155225011 | ikt Gear 0| 1
P Big hook throat plate
9215 | 15511500200 | AHeXt5t#R (Double needle) 0] 1
9225 |S05943 P7<AEHESLRETMA X 10 Screw pan M4x10 0] 2
923S | 1553NS11002 | —=[FEIHESLIRETM4x8 Screw M4x8 0 4
924S 155301001 It FREE Support plate(Double needle) 0 1
925S | 155125001 ERHAE Feed gear 0 1
733-1 1155205002 BELETA Universal connecting rod A 0 1
9265 155109001 | Kkl EIEIR Big hook fixing plate 0] 1
9275 | 930000551 TR A ?gehsoeoaktdouble needle left 0 ] e
928S [155224016 BB LR EE NA/SK One-way bearing holder NA/SK 0 2
930S | 1557NS11001 | —=EESkIZ5T (48) Screw pan 0 1
940S | 1550NS20001 | FFrigEFeLhmfe2s] Screw 0| 1
FOO6 |155031014 | AtEF Big shuttle 0] 1
\ \25 \ 26 27 28 29
11 BEABHA 11 BEHLB 4
. ) =
Accessories Accessories %IEE ACCESSORIES
s “s e . AN . HE Amt. . =2 B Amt.
NO. Part No. 2S nB{i\%M PartName %%Haa?ﬁ Description 559 4lMEER ZE Bt NG, g{q:gﬁj{ Name of part Ty
109A  [155211002 | Hkekttpnires Thread takeup lever cover 1 1 01 H3k Machine head 1 1
10 [155213004 | ek eikagtait Bobbin threay tension asm 1 1 02 ] achine plastic ba 1 1
115A 15521300500 | SRE6HTARMH&E1E) Spool pin asm 1 ! LY achi : :
215 [155000002 | IRtEE Thimble seat 1] o0 03 MLt MEGlIFE oam LI
216 155208010 | F/E Flahwasher 0 | 1 04 |mx= PE Cover 111
346 [155217001 | #LEHINDPx5#16) Need(e INDPx5#16 5 |10 i v Oiler 1 1
FOO1  [155031001 | PIABIRF (2mm) Allen bey (2mm) I g Spongy cushion 33
155031002 | )I7<A#REF(2.5mm) Allen ké\/\éZ.Smm) 1 1 T Stand rod 3 3
155031003 | A97<AB#RF (3mm) Allen key\3mm) 1 1 TR Stand B 1 1
~ 05 and Bar iy
155031004 | Pa7iR(4mm) Allen key (4m) ! ! ({22 | BREZTI (N Screw Driver (Small) 1 1 Z'S ﬁ é& —é-ﬂ H_L
155031005 | AAmRF(EMmm) Allen key (5?(;/\(:) LA Accessory |B2£7](sh) Screw Driver (Medium) 111
155231090 | 7R (1.27mm) Allen key (1.2Amm) 1 1 — : A T Al B N A5 A
F002 155231002 | Horizontal motth oil pot T 1 Carton) | HISH Knee Lifter Assy T < BKiHE = 12 18 N 5t
FO03B-01[155231016 | £ Thread stand rat T 1 [SIHEE Rubber Hinge 2] 2 Leading in global sales
FO03B-02[155231028 | £kz8 Theead stand N 1 RRERER(KX) Rubber Cushion (Large) 2 2
F003B-03]1552NS11004 | 4ezeaiss] Scraw of thread stand rack 2 2 HRETER (1)) Rubber Cushion (Small) 2 | 2
F003B-04]155231006 | B/t NyloR retaining ring 2 2 e Edge Guide 1 1
F003B-08]155231017 | 2#% stand¥od 3 3 PN i Thread Take-up Lever Cover 1 1
F003B-12[155231027 | #hth Spongy'cushion ERRY 06 |mim 0il Pan 171
FO04 [155231009 |:dA 0il pan 1 1 - i Electronic mot 1
FOO5 [155231010 |IEZ Tool box 1 1 0 EE’E}% i lectronic motor manual ! 400-8876-858
155231044 | TEZamS Tool box st T 08 NS Machine Manual NI
@. et N N N i i
. FO06 |155031014 | AeiaT Big bobbin 3| 4 09 75?% Switch line TN www.chinajack.com
F003b-04 FO07_[155226001 | ESRETB% Round steel 3 0 10 0 |pomssies Pedal [N
Fo41 155231035 | E9Ega8# Self sealing bag 3 3 il AR Paper 1 1
\ F003B-03 155231043 | 5t Self sealing bag2# 2 2 12 RikF Connect rod 1 1
FO10 FOT1 FO10 155031007 | #24771(h) Screwdriver (middle) 1 1 ey Bobbin 3 1
\ FO1_ [155031006 | #2%T70(/)\) Screwdriver (small) NI £ (INDPx5) Needle (INDPx5)
Fai6 Q [F0R FOl2_ 1155232023 | AR sleeper component 1 1 RERERNE Place based on product requirement > | o
II 1 FO14  [155031011 | g Rubber mat 2\ 2 = <000l Pin T
FO02 : Ty FO17-03 FO16  |155231012 | ERsmigkese Rubber mat of rear buttoq 2 2 ?'% E S Cudewi 1 1
FO220 | 1] iy | FoT7— Ry FO17__[15500201100 | WIS4A(H&10%) Ankle arch group 11\ Li%ede Thread Guide Wire
oo \ % FOI9A [155231014 | ssintAfs Edge assembly T $RET Nail 10 | 10 + You
— ; i ?“ F022 [155231015 | ighesy Rubber mat 2 2 13 247 M4x8 Bolt M4x8 2 | 2 Tube
\‘ A0S F027 [155031013  |[E4i0 Rear button 2 2 (TEZ\ | KIREM5X25 Wood Screw M5X25 4 | 4
\‘ F030 155231001 | Bi4Rss Accessory box 1 1 Tool Box) \gpam Nylon gastet 2 2 JACK SEWING MACHINE CO.LTD.
\‘ FOT7-12 FOT7-Y e 155531004 | BHAAER(LEAR) Accessory carton 1 1 n Breackt 1 0
\‘ 155231024 [#1kE Nose covering \ 1 ng&] Washer 0 1
| S REET o, e N B 212
| E =lal e NEIRE1.0 (1.27) mm Hexagonal Wreech 1.0 (1.27mm)
\‘ FO17-10 155231021 DHERE Roller carton 1 1 N ) 1 1
| \ 15523100700 | NEEkEH Foam for machine AN HRIEHER S According hook
“‘ 155031012 | PR B =R =4 EM | Manual book & parts book 1 Y R%}&?Z}\Z.S/BM/Smm Hexagonal Wreech 2/2.5/3/4/5mm 1 1
| FO19A-07 F039 |703600 YBEIEESE Electric control pedal 1 1 14 FEithik Ground line 1 1
[ F FO41 115503101800 | iz ge 4R 1+ Connecting rod component 1 1 15 52 Thread Stand Complete Set 1 1
| FOT9A-02 FOJ9A-03 155231033 | PES® PE Bag 1 1
. ho1 8 155231039 | BERETIEX Silica gel desiccant 10 10
% - Piig 155231040 SRR Bar code 2 2 20215038 Edition: Mar., 2021
@ \ FOW9A*1O 155231041 | #EpdseF Tag needle 1 1 ‘
e \\\ ANFEINIRIDEIRAR JACK SEWING MACHINE CO.,LTD.
A \// HHIE SN IR =RREERE10085 NO0.1008,Donghai Avenue East,Jiaojiang District,Taizhou City,Zhejiang
| \ ‘ \’é E2i%: 0086-576-88177788 8817789 TEL:0086-576-88177782 88177767  E-mail:sales@chinajack.com
| @19@5 o FOT9A-08-1 {&HE: 0086-576-88177758 FAX:0086-576-88177787 www.chinajack.com
ﬂ}%ﬁ)ﬂxxaﬂg 019A-08-2 FaEtmERS: Q/TK007-2017 Standard code of the prodycts:Q/Tk 007-2017
Adcording to 7 =45 SRR i i’ - i
‘Stome? requirments 019A-08-3— BRONEEN, , BABITEM, LASSERNE You will be not informed if tRe file has been revised.Please set sample as standard
cu! T )
| | \
\ \
| \
30| ‘ 31 3 33
\\ |
|
|
|




	页 1
	
	页 1


